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EN 812 : 1997

Report no: 05.02.06
Client: INSPEC Certification Services
Upper Wingbury Courtyard
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Aylesbury
Buckinghamshire
HP22 4l W
Client order: TS04/2584
Order(s) received: 27 October 2004 to 28 January 2005
Manufacturer: Voss Helme GmbH & Co. KG
Model: Voss-Cap modern style
Date(s) tested: 1 November 2004 to 7 December 2004
| Conditions:
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| .
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[ Clause ref. Option Claim made
5.2.1 Very low temperature | -20°C
522 Resistance to flame Not claimed
| 5.2.3 Electrical properties Not claimed
Sample details
‘ Product Submitter Quantity Received | INSPEC no. (P679+)
‘ Voss-Cap modern style industrial bump cap | Manufacturer 10 21 Oct. 04 01to 10

Samples were selected from the submission detailed above, randomly where possible.

Procedures

Testing was performed in accordance with EN812 : 1997 incorporating amendment No. 1, unless specified below.

Where required, performance testing was carried out using headform K, as determined in accordance with

Clause 6.4.2.
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—
| Clause

| 4.1 Materials and construction
I 4.2 | Cradle

| 4.3 | Comfort band or sweatband
r:.: s Retention

[4__.5__ JT Headband/nape strap

| 4.6 | Chin strap

| 4.7 li Ventilation

o -
| 4.8 Accessories

| 5.1.1 Impact protection

Samples

| 5:1.2 | Resistance to penetration
| 5.1.3 | Chin strap anchorages P i,
521 \ Very low temperature (-20°C or -30"0{ optional )
| [ X X o T
| 28 | Resistance to flame - optional
| 5.2.3 | Electrical properties — optional
1_7_1 [ Markings on the bump cap
| 7.2 | Additional information to be supplied by the manufacturer

-

&

\ Highlighting shows the clauses requested for each mod

el. Any other clauses were not requested.

Pass | Requirement satisfied.

‘ Testing requested was insufficient to completely verify complianc

e with clause. Refer to the “Result

g | detail" section for more information.
Fail Requirement not satisfied, Refer to the “Result detail” section for more information.

——r—TT

NAs | Assessment requested but not carried out.

| NAp |Requiremenlnot applicable.

—
l_N'I'

I Requested but not tested due to early termin

ation following failure.

(1) INSPEC Interpretation applies

Assessment relates only to those items tested in this report.
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etail

Result detai

4.1

Materials and construction

The bump cap consisted of a smooth shell enclosed by an outer covering. The bump cap incorporated
means to absorb the energy of an impact.

The effects of any materials which would come mtd contact with the wearer when worn were not
assessed. Manufacturer to certify. i NAs

felmi |

No parts of the samples submitted had sharp edge "'roughness or projections likely to cause injury to

the wearer when the samples were worn.

The adjustable section of the headband at the rear of the helmets could be adjusted without the use of
tools.

The helmets had no replaceable parts.

The adjustable parts of the samples were designed so that, when in normal use, inadvertent adjustment
was not possible.

4.5 Headband/napestrap
The adjustable section of the headband at the rear was designed such that adjustments of less than
5mm were possible.
- Impact protection Bt Fail
Force transmitted |
Sample 01 i 02 03 04
ace . Yo / Condition -10°C WET uv +50°C
ELQ‘SC)L( < 30° - Front O. /_f)_ﬁ;‘(kN) 219 o— 224 — 224 ¢~ 34T —
: (&)
" /{2%’@/31 30°- Back L v _/a{;((kN) G600 .- 746 . 101 - T3]
Qec.To s 2
Bl 4 60° - Front (kN) 15.4 9.80 20.6 19.8
EN 84T 200 60° - Back (kN) 22.9 218 | 25.0 23.9
Limit (kN) (15 )
e
512 Resistance to penetration
Sample | 05 06 07 08
Condition  «10°C WET uv +50°C
Contact No ¢/ No ¢ No & No &
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5.2.1 Very low temperature e
Force transmitted ; Fail
Sample y (LR i
Condition -20°C acc. 1o/
30° - Front s 0.0k (KN) 185 o 1 weacle
30° - Back - O s KN 3R |7 gn Mﬁ; ;{83?
60°- Front kN 18.6 ace. O
(k) wea el
60°- Back (kN) 212 ErN A2 2eoA
Limit kN)| /<15 )
Resistance to penetration i o
Sample STRFRINE] |4
Condition k] ppt ona(
. ¥
Contact r it

Product labelling, in accordance with Clause 7.2.2, indicating compliance with the very low temperature
requirements at -20°C was provided incorrectly - labelled -20° only (no C). Fail

S e L

ol
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ANNEX

r 1

RNt
This Annex comprises twolsections.

1 Product photographs - 1 page

2. Estimates of the uncertainty of measurement - 1 page.
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Estimates of the gnceit:’_a_lﬁwléf measurement
Clause Test Uncertainty ],
| 4.2 Cradle 0.9%
4.3 Comfort band or sweatband 0.9%
4.5 Headband / Napestrap 0.9%
46 Chin strap 0.9%
| 4.7 Ventilation 1.3%
5.1.1 Impact protection 1.2%
51.3 Chin strap anchorages 2.1%
521 Impact protection 1.2%
522 Impact protection 1.2%
523 Electrical insulation (2.9%+0.1mA)

Values expressed as a percentage (%) are relative.

It should be noted that the above values have not been taken into account when making assessment to the

pass/fail criteria.




Voss Helme GmbH & Co. KG’s model Voss-Cap modern style industrial bump cap

INSPEC Testing Services' sample number P67901 23 December 2004



